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LEd - FRAR LI CR2477 3V 1000mAh
oL A Chinese
Name of Sample ®X Lithium manganese dioxide hattery CR2477 3V 1000mAh
English
BT 1120120168
Sample No.
ESTE Vi3 e R AIRAT
Consignor YICHANG POWER GLORY TECHNOLOGY C0., LTD
A FERLS B IHERHE A R A
Manufacturer YICHANG POWER GLORY TECHNOLOGY CO., LTD
Bl i WA E (GeT kst g g pcs wlas fasEF )
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
. E BaR CETRRBEYERNERS RRAEEN)
ST/SGAAC. 10/11/Rev. 6 Amend. | 38.3 UNTTED NATTONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS”™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
: Section 38.3
= R A
Fadiosicie 6 G SIS
ppearance Silvery Button metal shell
- 3 b
Ak 04 2020-12-07 A RALIE B 2 2020-12-11 ~ 2021-01-05
Accepted Date Test Date
3 B T FEREALL; FAR, AR Bl ; ity s ARG B IR s UL
o Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge
SR, ZEATEEGR LT ERREVIEMmATE B Bl bpseT 1.
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 34sfEEER. "(\ ;.7\ 2
Fr ) 24 The sample has passed the test items of [NITED NATTONS R(\.!\\n;@m‘rfﬂda‘r‘f@ﬁ:s',gn he
TRANSPORT OF DANGEROUS GOODS”™ Manual of Tests and Crit .ﬁ%ﬂ\ST./SG,/. 10.-{'1-*1'/‘_'[?_ . b
Conclusion Amend. 1 38. 3 ¢ 1 1
L3 H W (Date)
&ix ME50 286g - Lithium content:0. 286g. Asnf fn B8 E LTS it
Comment
FH a5 B R AL
Consignor 443000
Address Post Code
oo e f% GRS % % %l @g
Approver: '0 = Checker: Compiler:
R

[}
It

Title:

b

i\ THENI (Vice chief engineer)
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o | AR AL AR WFRBRSATEEHS o ok A S &3
ﬁ""f z 2 m ra% o E
Name of Test Standard requirement or The T R | c i K
No. ftams Clause Number of Standard est Result onclusion | Remar
A T b S i R 1S ke ik
HE TS ST/SG/AC. 10711 /Rev, 6 Amend. | 38.3 | W 1
1 Eﬁﬁw LT, 1 See Appendix 1 i ;
Altitude UN Manual of Tests and Crilerie Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. | Scetion
38,8 Test 1.1
HAE OLTRERMERN T ol s
#Eiﬂ!ﬁ ALF Y ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, 3 MW?{‘Z 2
2 N RIS T. 2 See Appendix 2 & /
Thermal test UN Manual of Tests and Criteria S B Pacsod !
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test 1.2
A 3 TRl e s iy 805 WA
=, i M ST/SG/AC. 10711 /Rev. 6 Amend. 1 38. 3 INRiEe s
3 w3 ﬁ??m VA e o e St]’jﬁlipjudii 3 i
Vibration UN Manual ol Tests and Criteria ' i PR
STASGAAC, 1011/ Bev. 6 Amend. 1 Seclion Passed
8.3 Test T.3
BEE (OO0 T G b gt f gty sl fien
5 MFHEY ST/SGAAL. 10711 /Rev. 6 Amend. 1 28: 2 | W32
1 i BT, 4 = E?;Eﬁ_f;—pjndix 1 s
Shock UN Manual of Tests and Crileria Passed
SEASGAAL, 10/11/Rev. & Amend. 1 Scetion i
38.3 Test 1.4 =
B A Bl TRl s T @ o0 WS ALy
FEEM S ST/SGAAL 10/11/Rev. & Amend. | 38. 3 I Z ©
5 s L30T 5 ’ ] 1 Siv;i”f\&pp:ndix b &%
External short |in wanual of Tests and Criteria o ‘ Ppwsad
circuit ST/SG/AC. 10/11/Rev. 6 Amend. | Section
38.0 Test T.5
E&HE ORI mE SRR
BE (1_\3’_?” ST/SG/AC 10711 /Rev. 6 Amend. | 38.3 | W2 6 At
6 Pl 6 See Appendix 6 i /
Crush LN Manual of Tests and Criteria o Pargmed
ST/SG/AC, 10/11/Rev. b Amend. | Section o
A8, 3 TesL T.b
BEAE O Tak st v d it wlE men
?ﬁf’ﬁﬂﬁi% il{}];:ﬂj B ST/SG/AC. 10/11/Rev. b Amend. 1 38. 3 Mt 7 A»M
7 : 4T, B See Appendix 7 =R
Forced discharge [in vanual of Tests and Criteria e Passed ’
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
UTFZEH
8
rm) ER3E At . EGRE:20C24C BRI /%
; mhient temperature: -2 ‘Ambient humidity: /%
Teast Environment Ambient t t 20°C-247C ; Amk tl d %
Condition
¥R B :
A . Test Item
HaRBH —== =T _ ™
Subcontracted Test HMOTBT | B / e /
Condition Subcontracted | Name Post Code
Laboratory M hb 0 ;
Address Tel
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A% ] RRE 2 A | A
No. Name of Test Items Altitude simulation
#a | HERS R Rk RE At e gap % [#MARE| £
%5 Sample Status FRE |FREE| RE | FHBEE | Mass Loss| Residual |3
Sample Mass oCcv Mass oCcVv OCV | Other
No. /g A% /g % % % Event
001 e 9. 8227 3.32 | 9.8214 | 3.32 0.01 | 100.00 | O
002 sl 9. 8168 3.32 | 9.8157 | 3.32 0. 01 100.00 | ©
003 o 9.8815 | 3.31 | 9.s802 | 3.3 0.01 | 100.00 | o
004 Sy 9.8580 | 3.30 | 9.8567 | 3.30 0.01 | 100.00 | ©
005 . F 9. 8794 3.33 | 9.8784 | 3.33 0.0 | 100.00 | O
006 ol 9.8483 | 3.31 | 9.84M | 3.31 0.01 | 100.00 | ©
007 Ny 9, 9036 3.31 9.9030 | 3.31 0.01 | 100.00 | ©
008 R 9, 8996 3.33 | 9.8086 | 3.33 0.01 | 100.00 | ©
009 W b 9. 7208 3.31 9.7192 | 3.3l 0.02 | 100.00 | ©
010 ... 9. 7826 3. 31 9.7815 | 3.31 0.01 | 100.00 | ©
011 il e | B TR 9. 7416 0. 01 0
012 Nl | 88370 / 9. 8369 / 0.01 0
013 fall a et | 88737 9. 8764 / 0. 01 / 0
014 ey | 97810 9. 7900 / 0. 01 ! 0
015 e e | 97287 / 9. 7250 / 0. 01 0
016 | pohl o | 9.9150 9.9143 0. 01 / 0
017 el e | 9.7360 9. 7347 0. 01 0
018 | i b o | 9.7369 / 9. 7343 / 0. 03 / 0
019 it e | 9 7493 / 9, 7472 0. 02 / 0
020 el | 96593 9. 6572 0. 02 / 0

£iE: LR V-iRA D-ARR R-RE F-RK -k, LkRA. LA, LK. TaK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 . RARE LA | AR
No. Name of Test Items Thermal test
we |  ews [REH B BB Al | g k| #a | i
%5 Sample Status RE |FREE RE F#%-#, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV [Other
No. e v /s N % /% | Event
001 . 9.8214 3.32 | 9.8175 | 3.32 0.04 | 100.00 | o
002 il 9. 8157 3.32 | 9.8115 | 3.31 0. 04 99.70 | o
003 i 9. 8802 3.31 9.8762 |  3.31 0.04 | 100.00 | o
004 o e 9. 8567 3. 30 9. 8523 3. 31 0.04 | 100.00 | o
005 e 9. 8784 3.33 9. 8733 3. 33 0.05 | 100.00 | o
006 Wil ol 9. 8474 3.31 9. 8446 3.30 0.03 99.70 | o
007 o 9, 9030 3.31 9.8986 | 3.31 | 0.04 | 100.00 | O
008 e e 9. 8986 3.38 ) 9.8983 | 3.33 0.05 | 100.00 | ©
009 o 0 9.7192 3.31 9.7164 | 3.3l 0.03 | 100.00 | ©
010 e 9. 7815 3.31 | 9.7781 | 3.31 0.03 | 100.00 | o
011 il e | BHIE 9. 7397 0. 02 0
012 T | 98588 / 9. 8352 0. 02 / 0
013 e ed | 98764 / 9. 8735 0. 03 0
014 o et | 9.780D 9. 7873 0. 03 / 0
015 e | 9. 7250 9, 7227 0. 02 / 0
016 il g | 99143 / 9.9120 / 0. 02 / 0
017 Bt s | 97347 9.7317 / 0.03 / 0
018 i | D848 / 9. 7321 0. 02 / 0
019 L el | %742 9. 7442 / 0. 03 / 0
020 el 4 | 96572 / 9. 6565 / 0. 01 / 0

£ik: L-#R V-RA D-ARAR R-AE F-RK -k, LR, AMA. LHE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% . RRAE LA |
No. Name of Test Items | Vibration
#e | Hens |[DEW b | RBEAC  |gyipxlseem| ke
&5 Sample Status RE FREBE KT F#48, /E | Mass Loss | Residual | BL#
Sample Mass ocv Mass ocv ocv Other
No. /g v /g Y % % Event
001 ... 9.8175 [ 3.32 9. 8184 3.33 0.00 | 100.00 [ o
002 N it 9.8115 | 3.3 9. 8136 3.33 0.00 | 100.00 | o
003 e 9.8762 |  3.31 9. 8783 3.31 0.00 | 100.00 | o
004 ol 9.8523 |  3.31 9.8537 | 3.31 0.00 | 100.00 | o
003 W o 9.8733 | 3.33 9. 8743 3.33 0.00 | 100.00 | o
006 O el 9.8446 | 3.30 | 9.8455 | 3.31 0.00 | 100.00 | o
007 e 9.8986 | 3.31 9.8995 | 3.31 0.00 | 100,00 | o
008 e 9.8933 | 3.33 | 9.894 3.33 0.00 | 100.00 | o
009 i o T 9. 7176 3. 30 0. 00 99. 70 0
010 . 9.7781 | 3.3l 9. 7792 3.31 0.00 | 100.00 | o
011 g | 87887 / 9. 7411 0. 00 / 0
012 e i | 8.B382 9. 8362 0. 00 / 0
002 | st e | 58785 / 9. 8749 0. 00 0
014 e B 9. 7889 0. 00 0
015 R ey | 7207 / 9. 7238 0. 00 0
016 e | B-9120 9. 9130 0. 00 0
017 il et | &0 9. 7335 0. 00 / 0
018 T b || 8781 / 9. 7332 / 0. 00 0
019 it e g | 7z 9. 7454 0. 00 0
020 RS | 96865 9. 6576 / 0. 00 / 0

&iE: Lk V- D-MB4K R-3AE F-RK 0-L#k. RRA. LMk, LA, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 =R B L AR i
4
No. Name of Test Items Shock
- s At _ *1s
& 8] Bef B Aft 2
%2 Sample St;:us g | FREE| AZE F34%, /& | Mass Loss | Residual | BL5
Sample P Mass ocv Mass ocv ocv Other
No /g N /g v % % Event
R - .
001 s 9.8184 | 3.33 | 9.8187 | 3.33 0. 00 100.00 | o
002 Bt e 9.8136 | 3.33 | 9.8134 | 3.33 0.00 | 100.00 | o
003 . 9.8783 | 3.31 9.8787 | 3.31 0. 00 100.00 | ©
004 ... 9.8537 | 3.3 9.8539 | 3.31 0. 00 100.00 | o
005 et ek 9.8743 | 3.33 | 9.8738 | 3.32 0. 01 99.70 | o
006 ey 9.8155 | 3.31 9.8459 | 3.31 0. 00 100.00 | ©
007 o 9.8995 | 3.3 9.8998 | 3.3 0. 00 100.00 | o
008 e kgt | 3.33 9.8946 | 3.33 0.00 100.00 | o
009 e 9.7176 |  3.30 9. 7171 3. 30 0.01 100.00 | o
010 e 9.7792 | 3.31 | 9.7798 | 3.3 0.00 | 100.00 [ o
011 s e | Boran 9. 7416 / 0. 00 / 0
012 | ikl | 98362 / 9. 8358 0. 00 0
UER o R R F 9. 8742 0. 01 / 0
014 | i | 9 7889 / 9. 7883 0.01 0
015 | puienlt e | 97238 / 9. 7239 0. 00 0
016 | purs i e | 99130 / 9. 9134 0. 00 / 0
07 | mil e | 87835 / 9. 7331 / 0. 00 / 0
018 | nE® | 97332 9. 7337 0. 00 / 0
) . — ,.
U] L} Ful l_\' di sch;-lrged 9. (4:)4 ,/ 9 { 436 ,"‘ 0 OO / O
020 | gy it o | 9.6576 9. 6573 0. 00 0

&ix: LR V-RA DR R-2 3 F-2= K 0-LkK. LAAR. LA, L. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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S 5 AR E LA A o
No, Name of Test Items External short circuit
b5 MR A MA@ R &R .
Sample No. Sample Status Max. E.xternfaugTemperature Cither Bners

ol Undi?iﬁged 60. 6 o

- Und?‘;?{hﬁged 59.1 0

0os Uml‘:}ifﬁgged 61.6 0

o4 Und?;jciiﬁged 62. 3 5

L Undigﬂ;lged 61. 1 o

e Unaifﬁ:iged 60. 4 o

0n7 nn-rlifigiged 62.5 o

ok Undi?ﬁﬁged 64. 2 o

o s et 61.0 5

bid I.Tndfsfﬁfiged 63.3 0

UEL Ful ]J\L T]?i}iljlial'ged 58.8 0

i Ful I'in‘j;iﬁirl?arged 8.9 0

o l“-ull;_;ﬁ %i%c?mged 7.9 0

bid Ful 1:i£%iffcijmlal-ged 28.0 0

RIS Full%%i}i{cfarged 58.5 0

Ll Fulfﬁfi}irged 59.1 0

4 Fuuiﬁ%ibfc%argm 58.8 0

018 F“Ui"::%iﬁi(ctfarged n7.9 0

Qe Fulf'g}’%nﬁqrged 58.1 0

020 SEA T — .

Fully discharged

%ii: D-FER R-REL F-R K 0-Mk. LK. L&A,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% 6 KRR B LA i He
No. Name of Test Items Crush
waws | eks | EEREREEL LR
Sample No. Sample Status ’ C P Other Event
021 Und ?\;Z{.ﬁ:li'ged / 0
022 Und igﬁ;%ged / 0
023 Undf}:?}{jggcd / 0
024 Und ?Zﬁ?rged / 0
025 [’ndﬁﬁigml / 0
Do Fu]ﬁfi?ﬁiﬁugud / 0
i Ful lij ﬁ}?:l?arged 9
s Ful E: iﬁi:ﬁu’gvd / 0
029 Ful ]J\_LL ﬁl:‘ikcu}f.arged 0
030 Ful 1? grl;l}i%#u ged 0
LirF"l’ii] This space intentionally left

blank

&iE: D-fi#ik PR K 0-RMfik. RAEK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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53 , R B 2 A SR
No. Name of Test Items Forced discharge
##Léitﬁia'%% 1ﬁééizd§iﬁ§% Jil{éblﬂ.gi
Sample No. Sample Status Other Event
; TR
031 Fully discharged 0
; SEASTRR
032 Fully discharged 0
i SEAIR
033 Fully discharged 0
SEA A )
034 Fully discharged 0
- iy )
035 Fully discharged 0
=l SR
036 Fully discharged 0
= sl :
037 Fully discharged o
: AT
038 Fully discharged 0
> SEATICH
039 Fully discharged 0
=7
040 i i dat) 0

Fully discharged

This space intentionally

b Sl n
LL 22 left blank

Hx: DM F-AR2K O-RMRIR. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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